READ AND UNDERSTAND THIS MANUAL
BEFORE OPERATING THIS EQUIPMENT

UNSAFE OPERATION OR MAINTENANCE OF THIS EQUIPMENT CAN RESULT IN
SERIOUS INJURY OR DEATH

HSMFG20107



FIGURE 1

-20-



FIGURE 1
H&S HDII RAKE

MAIN FRAME f
ITEM PART NO. DESCRIPTION ITEM PARTNO. DESCRIPTION
1. HDS3 Hitch Clevis 44, RG101 Hub
2. BFR450 Hitch Pin 45, RG47 Outer Race
3. ES7Y Hair Pin 46, RG48 Outer Bearing
4, .HD84 Hitch Mount Right - 47. HD200 Washer
5. HD85 Hitch Mount Spacer - 48, RG105 Nut
6. HD86 Hitch Mount Left 49, RG103 Dust Cap
7. BFR405 1/2” x 5-1/2" Bolt GR.5 50. BFR144 LLug Nut
8. R35 Lock Washer 51. RG102 Stud Bolt
9. R29 1/2" Nut 52, DWM172 3/8” x 3-1/2” Bolt GR.5
10. BFR4 Jack Pin & Chain 53. B68 3/8" Lack Washer
1. BFR223 Jack 54, K60 3/8" Nut
14, HD172 Ball Coupler (Optional) 55. HD103 tnner Slider LH
16. HD&8 5/8" x 6” Bolt GR.5 ' * HD205 Inner Slider RH
17. T69S 5/8" Lock Washer “56.**  HD104 . Center Slider Outside
18, T68 5/8” Nut : A HD183 Center Slider Outside
19.  HDS89 Pole Front 57.  HD105 Shield __
20. HDA0 Pole Back Left - 58. HD106 Poly Slide Narrow 1/4”
21,7 12N24 Wheel 8 x 15~ 59. HD107 Poly Slide Wide 1/4”
* RG128 Tire 2.5L x 15 CF HD155 Poly Slide Narrow 3/16”
22. LW123 1/2” x 3-3/4” Bolt GR.5 * HD156 Poly Slide Wide 3/16”
24, HD92 Jack Mount Tube 80. HD108 . Pole Back Right
25. T144 Hair Rin , 61.** HD140 Hose Channel
- ZB. T143. Jack Pin i HD184 Hose Channel
27. T138 Ratchet Jack 62. 23N67 Hose Bracket
28. HD93 Pole Pivot Pin 63. HD151 - Cvlinder Mount Upright End -
29. 172 5/32" x 1-1/2” Cotter Pin 64. HD152 1/2” U-Boit '
-30. HD94 Axde Upright 65. HD164 Beam Pivot Plate
31. HD95 Beam Pivot Left 66. HD165 Hinge Pin
32. HD96 Beam Pivot Right 67. 3G22 5/16” x 1-3/4" Expansion Pin
33. HD153 Bushing 68. HD166 3/4” x 2-1/2” Bolt GR.5
34, HD181 5/8” x 7" Bolt GR.5 69. HD167 5/8” x 3-1/2” Bolt GR.5
35, HDO8 Upright Bottom Pivot 71  HD169 Hose Shield '
36. HDg9 Spindle i HD185 Hose Shield
37. HD100 Tandem Axle Left 72 HD170 Hose Clamp (Size 40)
38. HD101 Tandem Axle Right b HD186 Hose Clamp (Size 48)
39. HD102 Tandem Pin 73. S414 ‘Cap -
40, 12V59 3/8" x 2-3/4" Roll Pin 74, S415 - Manual Holder Tube
41. RG98 Seal 75. S418 Cap w/hole
42. RG99 Inner Bearing 78. S416 Manual Hanger Clamp
43, RG100 Inner Race 77. HD182 Pivot Mount Plate
NOTE: * (MEANS NOT SHOWN) 78, HE42 FHose Clamp

“* {(USED SERIAL #0032 AND BEFORE) 79. HD208 5/8" x 5-1/2" Bolt GR. 5
“* (USED SERIAL #0033 AND AFTER) :

-2i-



FIGURE 2




FIGURE 2
H&S HD I RAKE '
RAKE BEAMS

ITEM PART NO. DESCRIPTION ITEM PART NQ. DESCRIPTION

1. HD109 Rake Beam Left 28. T60 5/8" Lock Nut

2. HD110 Lifting Pipe Left 29, 17G141 3/8” x 1-1/4” Bolt GR.5
3 - HD111 Rake Beam Right 3C. T123 3/8” x 2-1/4” Bolt GR.5
4. HD112 Lifting Pipe Right 31. X687 3/8" Flat Washer

5. HD113 Stabilizer Tubing 32, B68 3/8” Lock Washer

6. HD114 Turnbuckle 33. K93 3/8” Lock Nut

7. HB115 Jam Nut 34, HD130 Lifting Cylinder Mount Right
8. HD116 Turnbuckle End 35. HD131 - Lifting Cylinder Mount Left
9. HD117 Rake Whesl 36. HD175 Lifting pipe Collar

* HD203 Complete LH Rake Wheel 37. HDo1 Stand Off Mounting Plate
* HD204 Complete RH Rake Wheel  38. HD132 Cylinder Mount.

10.  HD118 Wind Guard 39.  HD214 Rake Wheel Short Chain
1. HD119 Rake Tooth 40.  HD210 Rake Wheel Chain

12. HD120 3/4” Nut a1, HD154 ~ Acme Rod

13. RG103 Dust Cap 42, BFR137 Hair Pin

14,7 RG82 7/8” Nut 43, R29 1/2” Nut

15. T172 ' 5327 x 1-1/2” Cotter Pin 44, HD179 - Spring Stopper

16. HD121 7/87ID x 1-3/4” OD Washer 45, BFR426 Rake Pressure Handle
17. - HD122 Béaring 45, HD157 Pivot Washer !

18. 3G18 Bearing Race ' 47. HD158  Spindle Washer

19, HD123 Rake Arm 48. D65 1/4* Lock Nut

20. HD124 Seal 49.  HD176 Spring Holder Washer
21. HD125 Pivot Spindle 50. HD177 Poly Spring Holder

22. HD126 Rake Wheel Spindle 51. HD178 Torsicn Bar

23. HB127 Spring 52, HD174 5/8” X 5" Bolt GR. 5

* HD2 O Complete Spring Assembly  ITEMS 53-57 USED ON MANUAL MODEL ONLY
24, HD128 Bushing 53. T138 Ratchet Jack

25. RG113 Star Washer 54. HD213 Handle Band 7

26. HD202 Beam Plate 55. R70 316" x 2" Cotter Pin
27. 169 5/8” Lock Washer 56. T143 Jack Pin

MOTE: * (MEANS NOT SHOWN) 57. T144 Hair Pin



FIGURE 3




FIGURE 3
H&$s HDII RAKE

HYDRAULICS
ITEM PART NO. DESCRIPTION
1. HD135 Hydraulic Cylinder 3" x 8"
2 HD136 Hydraulic Cylinder 3-1/2” x 60"
3. 165V171 Hydraulic Lift Cylinder 2" x 10"
4. BFR122 3/8" Union Adapter
5. DWM233 3/8” Union Adapter
6. BFR177 1" x4” Bolt GR.5
7. HD137 Transport Lock Left
8. HD138 Transport Lock Right
9. BFR120 .062 Orifice
10. BFR178 1” Lock Nut
1. - T143 Hydraulic Cylinder Pin
12. HD139 Hydraulic Valve
13. DWMZ268 9/16” Male O-Ring to 3/8” Pipe Union Adapter
14. T144 Cylinder Pin Clip
15. HD141 Hydraulic Hose 3/8” x 288" 1/2"MP & 3/8"MP
16. HD142 Hydraulic Hose 1/4” x 288" 3/8"MP & 3/8"MP
17. HD143 Hydraulic Hose 1/4” x 210" 3/8"MP & 3/8"MP
18. HD144 Hydraulic Hose 1/4” x 36" 3/8"MP & 1/2"MP
19. HD145 Hydraulic Hose 1/4” x 96" 3/8"MP & 1/2°MP,
20. HD147 Hydraulic Hose 1/4” x 60" 3/8"MP & 1/2"MP
21. HD146 Hydraulic Hose 1/4” x 20" 3/8"MP & 1/2"MP
22. WM175 1/2” 90° Union Adapter
23. JB82 Bushing 1/2” to 3/8”
24, BFR443 Clip Pin
- 25, DF18 1/2” Check Valve
26. DWM205 1/2” Male Quick Coupler
27. X94 Spacer 5/16” x 1"
28. HD187 Spacer 3/4” x 1"

-25.-



FIGURE 4

Jais 1437 8

-25-



FIGURE 4

Ha&sS HD 11 RAKE
HYDRAULICS (MANUAL MODEL)

ITEM PART NO. DESCRIPTION

1. 16SV171 Hydraulic Lift Cylinder 2" x 10"

2. HD187 3/4” x 1" Spacer

3. T143 Hydraulic Cylinder Pin

4. DWM233 3/8” Union Adapter

5. BFR122 3/8" Union Adapter

6. BFR120 .062 Orifice

7. X94 5/16”" x 17 Spacer

8. T144 Cylinder Clip Pin

9. HD136 Hydraulic Cylinder 3-1/2" x 60"

10. WM175 1/2” 90° Union Adapter

11. DWM205 172" Male Quick Coupler _
12. HD141 3/8” x 288" Hose 1/2"MP & 3/8"MP
13. DWM269 Boss Union Adapter ’
14, HD142 1/4" x 288" Hose 3/8"MP & 3/8"MP
15. BFR74 3/8” Female Tee

16. HD145 1/4" X 96” Hose 3/8"MP & 1/2"MP
17. HD144 1/4” x 36" Hose 3/8"MP & 1/2"MP
18. HD147 174" x 60" Hose 3/8"MP & 1/2’"MP
19. HD146 1/4” x 20" Hose 3/8"MP & 1/2°MP
20. HD143 1/4” x 210" Hose 3/8"MP & 3/8"MP
21. XR100 Flow Divider Valve

22. HD212 Valve Mount

27-






FIGURE B
H&S HD I RAKE

WIRING
ITEM PART NO. DESCRIPTION
1. S310 Red Tail Light
2. 5308 Rubber Light Mount
3. HD148 Light Bracket
4, DWM129 Yellow Hazard Light
5. HD149 Complete Control Box w/Harness
6. HD160 Control Box Whip
7. HD161 Main Harness
8. S441 Light Module
9. HD149 Tail Light Loom
10. DWM130 . Flood/Work Light
11. 61003 Control Box Decal
12. DWM326 Control Box Mount
13. DWM140 Control Box Bottom
14. HD174 Knob
15. HD173 Panel Nut
16. HD163 Poly Shield
17. HD207 Momentary Switch
18. HD159 Master Switch
19. 168V235 Switch Boot
20. DWM175 _.Strain Relief (Cord Grip)
21. HD150 Contro! Box Top



FIGURE 6

DETAIL A

L

LT el

i
-]



FIGURE 6
H&$S HDII RAKE
WIRING (MANUAL MODEL)

PART NO. DESCRIPTION
S310 ' Red Tail Light

S308 Rubber Light Mount
HD148 Light Bracket
DWM129 Yellow Hazard Light
MHD1 Front Light Loom
S441 Light Modute
HD149 Tail Light Loom

DWM130 Work Light



FIGURE 7

HIANIIAD 31T TdN00-=—(11)

.az

-32-



FIGURE 7

H&S HD I RAKE
HYDRAULIC CYLINDERS

LIFT CYLINDER  WING CYLINDER FRAME WIDTH
2”7 x 10”7 3" x 8" 3-1/2” x 60”

ITEM PART NO. PART NO. PART NO. DESCRIPTION
1, 23N142A DWM192 16SV157A Clevis Cap
2. 23N143A HD188 HD189 Rod Cap
3. 23N144 DWM194 HD198 Piston
4. 16SV168A HD190 HD191 Rod
5. 16SV169 HD192 HD193 Cylinder Tube
6. 16SV170 HD194 HD195 Tie Rod
7. 23N148 DWM198 DWM198 Piston Nut
8. 23N149 DWM199 DWM199 Plug
9. 23N150A DWM200 DWM200 - Rod Clevis
10. 23N151 HD196 HD197 Seal Kit
11. 168V 171 HD135 HD136 Hydraulic Cylinder



FIGURE 8

S # Nid
H# NId

Ol # NId
6 # Nd
8 # NG
L# Nid
9# NI
S# NId
F# NIQ

E# NI

<# NIg

CeNg

1HOd ONV L

NMOQ TI3HM Pive 1437
o) TI3HM TAvd 1437
NMOQ T33HM AYY [H
dN T43HM 3ve 1RO
NEHIGIM 1437

M0 HLGIM 1437
NEHLOM  1HDIN

1N3 HLGIM LHO
J3S010 Wy3a 1437
N0 Wy3g 1437
CASOTD WvAG 1HOIH
N3dO W38 1HOM

1d0d FHNSSIHd

-34-



JUL, 27,2071

4 05PMTTTTHES PARTS DEPARTMENT—— -

EE—

(n;\ ;r;)

®_ R

B

- . s 3{53
4 ©- D
g - H
= ol g
E S < i 9
=5 ~ 42
T pay Risz
== b= o |53
‘ Om \D:R
s
2 ol 2 =t
3 o=
2 <] 3
= A TS 1
‘i gSt""\o- (Al ~
§E LT Al &1
HEIEH _Oj,
= HME = = =2
E 2= 55 Tl S0 |5 oS
E ; Elz| L3iC
< %-‘5 : I%Egiiii |
- TEENaRE
= Btz (slo)o|3eesizs
= :E £ %a?"i:i”_ﬂe
2 FRE NI
= §E=§ -] &-;-":i.‘;_z:i,_,i
: pE IR,
| sg“: 555 -igir‘:
] g3z . w
‘ 5 ' i
E HER G i %
3 o
ﬁ E§.§§ -E‘-j"'?
£ ER-E HE s|an
E eI
z ' :“55 :gE
£l Ll sz 2l Bledlal Ji| @EE
SHHEEEM -gg"‘
EEEEEE:E:: s =
-
)
-




JUL 27,2011 4:05PM"_“'“‘3H&$ PARTS DEPARTMENT

¥ LIYDR

LUETIET R e NO 425 3 P

SHER
AULICS

Spare part list drawing chde nurnber 200-5-011166930-00
|| Hpst/eKop ooumoD.6/111Us =
Ref | Code Desciiption | Note Qity
i1 200831060071 HODS {1708 P SAES R§ HEAD 1]ooo
12 1200778400140 PLUG 4ovC00 HDOM144-HDM10-UP10 1j000
13 [200514238511 OR 3668 017.13X2.62 NBROO KD 2133 2§,000
4 200514237411 OR 112]009.92X2.62 NERS0 kb33 , 7,000
5 |200741390200 HDS 11]K263 EMC X VAL.RF BODY Complete with OR Check  |4]000
‘ Valve and plugs
5A 200741290081 EL.11K263 AEO1E 13 RP/AB SAE6 o )
6 (200527160201 PLUG CEI1/4" G DIN §06 STZG W a3y 8jooo
7 1200651001022 HDStjt AE D10 EMC TYPE SPOOL 6000
8 [200653201640 SPACER FUSH SPOOI[HDE11 12,000
9 |200862401800 SPRING FOR ON-OFF [iDS11 CONTROL 1,000
10 | 200706300170 TUBE|GM4012 D.16 X §DS11 HD216 12,000
11 | 200514113810 OR 2862 015,60X1.78 NBR70 24,000
12 [ 200874910050 COIL P12v C35D012DdF30W HC HD139 12,000
13| 200544110008 CONNECTOR MPM18A)SN ST.3VIT] 17,000
14 | 200774810370 SOLENDID 012V+CANK.HDS11 ON-O - 12,000
15 |200787602270 | RF/A-BISAES HDM12 \ﬂALVE Complete gode with scréws *| 4000
' , washer and GR
16 | 200787801200 CHEGK| VALVE HDS10§T.N. HD 230 64000
17 | 200741260004 EL.-11K201 AEQTE 13 HDa3g 2000
17A | 200741360550 HDS {1/K201 SAES EME EODY Complete with OR Chedk | 2J000
; \ Valve and plups
18 | 200527481601 PLUGTICE! 9/16-18UNK SAEEZG+OR ina37 alooo
19 | 200730060030 HDS {1]P13 SAE6 CC GOVER 1j000
20 [20052710740r PLUGIGE] M016X1.60 MINS0BST ZG 1000
21 | 200677200421 VALVE [BRACKET HDS}j1 21000
22 | 200683201180 TIE RDD M08X318 R10H20 10.9 D 3)o00
23 200530390821 WASKER B 08.2X14.9 BIN128 ZG 41000
24 | 200525202551 NUT'MG08X1.25X8.5 Ul 5888A8GZG 3)000

i

Co BHWI HOKE ~ BHRE MCDav (67

72 16/1Q2007)

2

-


cjaramillo
Typewritten Text
HD216

HD139



FIGURE 9

30 INCH BRANCH IN L.OOM
LOOM EACH “PAIR" TO CONNECTOR
DM CONNECTOR 22931001

FFOOT BRANCH IN LOO

4-WAY PACKARD CONMECTOR
#12015024 TO CONNECT TO
FLASHER MODULE

A WHITE IGROLIND!

B GREEM IRICHT TURN
€ YELLOW (LEFT TURN
b TAL 1BROWN

30" BRANCH IN 1.0OM
WIRES 18 & GROUND 14" FULLY INSULATED
MALE AMP? SPADE WITH MATE

MAIN HARNESS
I FOOT BRANCH IN LOOM
’ . . PING 1-12
DEUTSCH PLUG
DTO4-12P
PIN T USE PURPLE *
DEUTSCH PLUG
j TOA- 2P
_ P
Py oL
~ ®
L8 = :
&~
N
TN
N N2
3.."/ LY/
N/
L
= N2
N
@ | FOOT BRANCH IN LOOM
WIRE COLORS
| ORaNGE 25 FEET BETWEEN BRANCHES IN LOOM
2 BLUE
3. RED
4 BLUE-BLK WHITE WIRE 12 GA TG JUNCTION 18 GA AFTER JUNCTION
5 GREEN-BLK ALL OTHER WIRCS ARE 16 GA. EXCEPT 14 GA FOR WIRE 18,
8 RED-BLK STANDARD TCPT7PM
7 BLACK-WHITE PLASTICY MEETS
8 ORANGE-BLK SAE J560 SPECS)
9 YELLOW-Bi K
18 BROWN-BLE P ] |MRE 5
I PURPLE-BLK 1 WHITE IGROUNDI 13
12 PINK ) 2 RED #WORK LIGHTSH 18
I3 WHITE PART # HDI6I 3 YELLOW ILEFT TURN 16
12 BROWN 4 |PURPLE L 12v] 17
g 5 15
15 GREEM [ BROWN [TAIL} 14
16 YELLOW
17 PURPLE
18 RED

-35-



FIGURE 10

O9aH o LY

J07ds
Y 3T 32 QLTS
LT 0 pE A0 MU VLS drvy T
GIYINSN AN .1
HLIM SAYITHINI
avil.r

Fdund €1
Mg 1
G-I aung n
AT-mOHE 0!
AT
Nig-ATHYHD
FHHM AV
%18-a34
ATE-MI3H
¥Ig-3Nd
o]

in| oz
FOYHO |
FHM VO 9y
SHGTOD Tum

MWW~ @ m

@

ZUARHL 6 53

vds
A% W QDI HSHE AT

HLMA € FMHT ESTHINM MO SOY T HOMN 6

®

Falk}

¥

diHM XO0d T04.LNOD

MO0 By

SZ-9010
9N HIS LY
Julis 30440 IS0 Nid

S21-90130
AN HISLOEG
21-1 SNId

-36-



FIGURE 11

TANK PORT

The Electric Valve is factory set to handle
¢ closed center hydraulic system.

If ciosed center valve is used on a open center tractor it will cause the oil to heat because
oil is dumping over relief. :

Instructions for converting valve to open center:

1. Widen left side of rake using left frame width switch on control box (Remember to be-
moving forward or rearward when doing this). »
2. Release all pressure in hydrautic system (Shut tractor OFF and remove ignition Key).

3. Support valve bottom.

4, Remove left mounting bolt.

5. Remove 3 tie rod nuts on tank port (the outward side of valve).

.6. Remove end cap, (do not loose the o-rings that are between the sections).

7. Remove plug in end cap with allen wrench, (save for future use).

8. Re-AssémbIe end cap and mounting angle, (torque tie rod nuts to 140 in.lbs. (16 N-M).
9. install bolt in mounting angle.

-37-





